
01 / 11

ASSEMBLY INSTRUCTION



02 / 11

PART LIST

A  x2 B  x1 C  x1

HARDWARES

D  x3 E  x3 F  x2 G  x2

Bolt M6x35mm = 20pcs

1 2 3

4

Washer M6 = 36pcs

Bolt M6x20mm = 10pcs Bolt M6x80mm = 6pcs

5
Allenkey = 2pcs

H  x1 J  x1 K  x2 L  x1



A 2 PCS 

B

C 1 PC 

1 PC Washer M6

03 / 11

2 4 PCS
M6x20mm

4 4 PCS

5 1 PC

Allenkey



04 / 11

1 50%

A

A

2

100%

B

2

4

C

FINISH



D 2 PCS 

E

F 2 PCS 

2 PCS 

Washer M6

05 / 11

1 12 PCS
M6x35mm

4 20 PCS

5 1 PC

Allenkey

G 2 PCS 

2 4 PCS
M6x20mm

3 4 PCS
M6x80mm

2 PCS 

x2

K



06 / 11

1

2

50%

50%

F

G

2

1

x2

x2

4

4



07 / 11

3

4

50%

100%

FINISH

x2

x2

K

D

4
3

E

3 4

4

1

1

4



D 1 PC 

E

H 1 PC 

1 PC 

Washer M6

08 / 11

1 8 PCS
M6x35mm

4 12 PCS

5 1 PC

Allenkey

J 1 PC 

2 2 PCS
M6x20mm

3 2 PCS
M6x80mm

1 PC L



09 / 11

1

2

50%

50%

H

J

1

4

2 4



10 / 11

3

4

50%

50%

D

34

4

1

3 4

1

4

E



11 / 11

5

6

50%

100%

FINISH

L


	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11

